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     Antibiotic Prophylaxis for Inpatient and Outpatient Surgery                       
             This guideline does not pertain to patients currently receiving antibiotics

Purpose: To provide a guideline for the safe and effective utilization of antimicrobial agents for surgical site infection prophylaxis. 

The use of antibiotic prophylaxis for surgical procedures has been proven to be effective in reducing the rates of postoperative wound infections. Antibiotic prophylaxis is used to achieve specific goals including the:

· Prevention of postoperative infections at the site of surgery

· Prevention of postoperative morbidity and mortality due to infectious complications

· Reduction of duration and cost of the patient's health care needs

· The minimization of adverse consequences for the microbial flora of the patient or institution (i.e. antimicrobial resistance, Clostridium difficile) 

Timing: Most antibiotics for surgical prophylaxis must be initiated within 60 minutes of the first incision. Antibiotic prophylaxis with vancomycin and ciprofloxacin should be initiated 60-120 minutes before the first incision is made, since vancomycin is infused at a rate of 1 gram per hour. When a proximal tourniquet is used, recommended guidelines state the entire infusion should be completed prior to inflation of the tourniquet. Vancomycin and Ciprofloxacin to be initiated in pre-op at the discretion of the room.
Duration and Postoperative dosing: A single dose of a preoperative antibiotic is generally sufficient to prevent a post-surgical infection. Current standards do not recommend postoperative administration of antibiotics for most procedures with exceptions as noted below (see Prophylaxis Table). Prolonged use of prophylactic antimicrobials is associated with the emergence of resistance and Clostridium difficile-associated diarrhea. If continued prophylactic dosing is recommended in the post-operative period, dose according to the Prophylaxis Table.
Vancomycin Use: Vancomycin should not routinely be used for surgical prophylaxis. Overuse of vancomycin promotes the development of resistance. Vancomycin use should be reserved for the following patients: 

· Significant penicillin allergy (i.e. hives, angioedema, anaphylaxis) 

· Known current MRSA colonization 

· Prosthetic valve. In this procedure, vancomycin should be used in addition to cefuroxime for prophylaxis. 

· May consider vancomycin in other surgical procedures involving the deep implantation of prosthetic materials or devices if there is a concern for resistant gram-positive infections. In these instances, vancomycin should be used in addition to cefazolin for prophylaxis. 

Allergies: 
· Any allergy to cephalosporins (including itching/rash) will contraindicate the use of a cephalosporin for surgical prophylaxis unless reported as upset stomach/GI symptoms.
· A history of penicillin allergy that includes any of the following will contraindicate use of a cephalosporin: 

i. A penicillin allergy reported but the reaction is unknown 

ii. Respiratory difficulty (ex. trouble breathing, SOB, chest tightness)

iii. Hypotension / Hives / Anaphylaxis

iv. If patient experienced ITCHING/ RASH ONLY with a penicillin it is okay to give a cephalosporin
Gentamicin: Gentamicin should only be administered one time pre-operatively and does not require postoperative dosing. Dosing is based on Actual body weight (ABW) unless the patient is obese, greater than 20% over Ideal Body Weight (IBW), then an adjusted dosing weight (DW) will be used. Calculation: DW = IBW + 0.4 (ABW - IBW) 
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	Surgical Intervention
	Recommended Antibiotic
	Alternative Agent for 

Penicillin Allergy
	Intra-operative re-dosing interval for long procedures or major blood loss
	Post-operative antibiotics

	Cardiothoracic 
	Cefuroxime 1.5 g IV
	Vancomycin 1g IV +

(1.5 g if pt over 100kg)

*Gentamicin 2.5 mg/kg IV
	Cefuroxime in 4 hours
Vancomycin 12 hours
	Maximum          48 hours

	Cardiothoracic:

·   Valve
	Cefuroxime 1.5 g IV Vancomycin 1g IV

(1.5 g if pt over 100kg)
	Vancomycin 1g IV +

(1.5 g if pt over 100kg)

*Gentamicin 2.5 mg/kg IV
	Cefuroxime in 4 hours

Vancomycin 12 hours
	Maximum          48 hours

	Gastrointestinal (Upper)
(prophylaxis is not needed for laproscopic procedure unless acutely ill, using mesh, or age over 70 years) 
· PEG Placement/Revision   
	Cefazolin 1g IV                             (2 g if pt over 80 kg)
	Clindamycin 600 mg IV +

*Gentamicin 2.5 mg/kg IV
	Cefazolin in 4 hours

Clindamycin in 6 hours
	Maximum          24 hours

	Gastrointestinal (Lower)
(Acute/emergent Cholecystectomy may require different antibiotics)
· Appendectomy (non-perforated) 
· Colorectal (if oral not administered)
	Cefazolin 1g IV (2 g if pt over 80kg)     + Metronidazole 500 mg IV

or

Cefoxitin 2 g IV
	Clindamycin 600 mg IV +
*Gentamicin 2.5 mg/kg IV
	Cefazolin in 4 hours

Cefoxitin in 3 hours

Metronidazole 8 hours

Clindamycin in 6 hours
	Maximum          24 hours

	Genitourinary 
Epididymis or Epididymis Lesion Removal
	Cefazolin 1g IV 
(2 g if pt over 80 kg)
	Vancomycin 1g IV
(1.5 g if pt over 100kg)
	Cefazolin in 4 hours

Vancomycin 12 hours
	Maximum          24 hours

	Genitourinary 
Penile Prosthesis Insertion, Removal, or Revision
	Vancomycin 1g IV +

(1.5 g if pt over 100kg)

*Gentamicin 2.5 mg/kg IV
	Vancomycin 1g IV +

(1.5 g if pt over 100kg)

*Gentamicin 2.5 mg/kg IV
	Vancomycin 12 hours
	Maximum          24 hours

	Genitourinary 
Transrectal Prostate Biopsy
	Ciprofloxacin 400 mg IV or

(per discretion of the provider)
	None Specified
	Ciprofloxacin in 8 hours
	Maximum          24 hours

	GU/GYN Procedure

Pubovaginal Sling
	Cefazolin 1g IV                             (2 g if pt over 80 kg)
	Clindamycin 600 mg IV +

*Gentamicin 2.5 mg/kg IV
	Cefazolin in 4 hours

Clindamycin in 6 hours
	Maximum          24 hours

	Gynecologic

(prophylaxis  not needed for diagnostic laparoscopic procedures)
Hysterectomy (abdominal/vaginal/LAVH)
	Cefazolin 1g IV 
(2 g if pt over 80 kg)
	Clindamycin 600 mg IV + *Gentamicin 2.5 mg/kg IV
	Cefazolin in 4 hours

Clindamycin in 6 hours
	Maximum          24 hours

	Head & Neck
	Cefazolin 1g IV 
(2 g if pt over 80 kg)
	Clindamycin 600 mg IV
	Cefazolin in 4 hours

Clindamycin in 6 hours
	Maximum          24 hours

	Neurosurgery
	Cefazolin 1g IV
(2 g if pt over 80 kg)
	Vancomycin 1g IV

(1.5 g if pt over 100kg)
	Cefazolin in 4 hours

Vancomycin 12 hours
	Maximum         24 hours

	Obstetric 

· Cesarean delivery
	Cefazolin 2 g IV
	Clindamycin 600 mg IV
	Not Applicable
	Maximum          24 hours

	Orthopedic
	Cefazolin 1g IV 
(2 g if pt over 80 kg)
	Vancomycin 1g IV
(1.5 g if pt over 100kg)
	Cefazolin in 4 hours

Vancomycin 12 hours
	Maximum          24 hours

	Vascular
	Cefazolin 1g IV 
(2 g if pt over 80 kg)
	Vancomycin 1g IV
(1.5 g if pt over 100kg)
	Cefazolin in 4 hours

Vancomycin 12 hours
	Maximum          24 hours


*Gentamicin: Dose based on Actual body weight (ABW) unless pt is more than 20% of the Ideal Body Weight (IBW), then an adjusted dosing weight (DW) will be used. [DW = IBW + 0.4(ABW - IBW)]  
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